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L AHT 7 R - A s TN =N e CR2032 3V 230mAh
i B Chinese
Name of Sample ko Primary Coin Lithium Manganese Dioxide Battery CR2032 3V 230mAh
English
H T 48 5 1119060241
Sample No.
EXR M Hy AR R r AT PR 2 =]
Consignor Changzhou Lithium Batteries Ltd.
B EE AT A AT PR T
Manufacturer Changzhou Lithium Batteries Ltd.
Yo 7 ik A T al s s @it SRRARAET I

ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “"Recommendations on the TRANSPORT

Test method OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 Amend. 1
Section 38. 3

AL | A E CGETEBE Ry W5 AL
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 Amend. ]
Sectitgh 38. 3
T -
iy W, IR A B
Appearance Silvery Button metal shell

& o S > _ o
EBTE 3 43 2019-06—18 AL B H 2019-07-02 ~ 2019-07-22
Accepted Date Test Date

1 B i BERER : B HRBh : wh s ; AL BEIE ;SR B0
= Altitude simulation, Thermal test, Vibration, Shock, External short
circuit, Crush, Forced discharge

Test ltems

Ky, RERTAIA R TR yEm Bl W AU

ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3Fr#EZE K. st _ﬁ e N

oM 45 7S The sample has passed the test items of UNITED NATIQNS ﬁecominenc;l{a%kms on the
TRANSPORT OF DANGEROUS GOODS”™ Manual of Tests andJEriteﬁiaHST/SG/ﬁ?@?@%&l/ReV.6

Conclusion Amend. 1 38. 3 | o | 1 .. 1\ |

A - ‘ - . - - - e e T +h e -

B A~510. 064¢ . Lithium content:0.064g. AR 7S HLEE HIY JIE?P,_IT1{{1'@53:;-3%'-&;15121 um/Cell. /
ﬂ__‘ "\ ,:1‘ } ﬁx1’"=‘ o
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.
e i -
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RFF A5t /
Consignor 213000
Address Post Code
204 Ve 7 CE 48, %] 1@!
Approver: d 'W/] Checker: Tt}g% Compiler: | ﬁ

IR %

Title: A 5L TFEU (Vice chief engineer)
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A 3 B 4 AR A RERRATFEFTRT Fo-om) 2k B
Name of Test Standard requirement or The
Test Result
tems Clause Number of Standard
A (T T s i el -‘iﬁ%%n*ﬂ =
\ == ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 1 NRVSE S
FREBUL |, T R MR 1
: 9h 2 Rops See Appendix 1
Altitude UN Manual of Tests and Criteria
simulation ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section 38.3
Test 1.1
o A E CETaR B iz #C) R bR
Hll R ?‘ﬂﬂ)} ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 & | WLKF 2
. |2 B N See Appendix 2
Thermal test UN Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section 38. 3
Test, 1.2 |
BAE (G FaiRyamfElE i Aps
2 = FM) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | [l 3
93 KT. 3 -
3 . . w1 - SO See Appendix 3
Vibration UN Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section 38. 3 <
o B Test T.3 . )
A E CGCT R RYaimm @il 3R v
13 FAt) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 W | JLH{ K 4
1 s . 4 See Appendix 4
Shock UN Manual of Tests and Criteria
- IST/SG/AC. 10/11/Rev. 6 Amend.1 Section 38. 3
- Test T.4
B H O T el i E i gl Lﬂ.ﬁf‘*ﬂﬁg
s 1k s ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3 MRS
] &I‘%ﬂ.% gé’?})) /SG/ /11/Rev. en LM 5 | -
. - - See Appendix & /
External short UN Manual of Tests and Criteria Deasad
circuit ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section 38. 3 )
fest. T. o ;
BEEE T EMitaim -t Bl pnat
- —;'EH}» ST/SG/AC. 10/11/Rev. 6 Amend.1 38.3 | [t 6
O e See Appendix s
Crush UN Manual of Tests and Criteria Prgad
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section 38.3
Test 1.b
A E CGeTmEiRy@Eimmr gt wlieFprgt
FAH) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | L HiE 7
[ " 1 oy See Appendix 7
I*OTCEd discharge |UN Manual of Tests and Criteria
ST/SG/AC. 10/11/Rev. 6 Amend.1 Section 38. 3
Test T.8
This space intentionally left blank
g LR 4 F
o IR A  OBRBEURE:21°C-24°C  IRBTREE : /%
- L € STé .21 C-24C; lent 1dity:/%
T — Ambient temperature:21°C-24°C;Ambient humidity:/%
Condition
*ﬁ\‘;ﬂ']jﬁ 3 /
Bk A ; Test Item
o ORI AL e tne | 1 reye
Condition Subcontracted | Name Post Code
Laboratory 3, ik / 9,15 y

Address _ :Fel
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| % 1 BRA B LA | AR
No. Na;r_n_e ofTe_s_‘_[ltcms Altitude simulation
| *%é’n *;ﬂﬂwké “Lﬂiﬁ‘ﬁﬁh Before 1:3(,-%}5 After /ﬁ%jﬁk ﬁ‘]%%& _;\t/[{lg,
a5 Sample Status Nz iR Yz i 2 FF#&/E | Mass Loss | Residual | &
Sample Mass OCV Mass OCV OCV  |Other
| No. /8 /V /g /V /% /% Event
| oo Ld’*‘ﬁ{fﬂ] 2.9147 | 3.37 | 2.9150 -
002 Wess P 20480 | .01 -
003 o 2.9075 |  3.38 -
004 - . 2.9470 |  3.37 -
005 Wi B0 2. 9299 3. 38
o8 | e
007 Umlifﬁzﬁged
I_O(z?’ Ljf-ul?jfﬁ;%ged
009 Und?::jﬁf;gud
00 | ity
Ol1 Ful ]f%iﬁiirmd
012 Ful inﬁjfirged
015 Ful 1??&&&11-%1
014 Full%%i}‘g{c?m:ged
015 Fullﬁjﬁ%?ifarged |
016 Ful ii%?iﬁimgd

e o it
Fully discharged

S AT
Fully discharged
SiE: Lk V-RA DR R-BA F-R XK 0-AMR. LRA. LK. LA, fAX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

No Disassembly,No Rupture & No Fire.
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itk 2F
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I ‘I | ‘ \ —
| % 5 F R B A AR A
No. Name of Test Items Thermal test
Sample Status RZ 738w, [ = 349, /% | Mass Loss| Residual | I &
Mass OCV OCV [Other
/g /V Event
001 P 2. 9150 3. 37

R
002 Umﬁsﬂuwgmi ?'9436

003 - P 2. 9083 2.9068 | 3. 0.05 | 98.82
R

004  mmimmam?d _ _?‘9478 0. 05 98. 81
R

005 W Bl 2. 9303 98, 82

98. 82

006 AT 9. 8845

007 Rl 2. 9080 3. 34 | 99. 11
008 | W e B 2. 9638 3. 34 0. 05 08. 82
| 009 PP 2. 9322 0. 05 08. 81
010 o 2. 9281 0.05 | 99.11
011 N Gt / 0. 02 /
015 - l;ft;fwggd 2. 9580 / 0. 04
018 l“fi‘,"mf“ / 2. 9308 /| 0.0 / 0
019 - oI B / 2. 9402 0. 02 0

¥

&iE: LR V-IRA DR R-28E F—R K -k, LAA. LR, LBEE. LAX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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|55 : AR e LAk | 55
No. Name of Test Items Vibration
RIEA] Before ez After

HE | EaRA

Y Sample Status i 2 FRe/E| KRE %
Sample | Mass OCV Mass Other
No. /g Event

001 AT 2.9137

Undischarged

002 AL 2.9419

Undischarged

003 s P 2. 9068

004 B i I 2. 9464 0.02 | 100.00

005 U“d?ﬁj:tg;d 2. 9291 0

l- 006 "t o ). 8837 100. 00 -
007 .. | 29066 0. 02 -

AT

Undischarged

L?ndi?}{l:iged . 34
EZ B |
Fully discharged
013 rully dischargod | 2- 9217 /
014 i | 2.9794 /
015 Full?—f%i?cﬁirged 2. 952{1 /
Full?%ilzf‘argml 2. 90006 /
8 £ M_H—j%fﬁ‘fmi 9441 /
Ols | Ful lff%i)g[ufargtad 2. 9505 /
Fullﬁ;ﬁf:i}ijiifélrged . 9402 /
020 l"*‘ulliﬁ??iﬁfc?argml . 9067 /

&k LR V-RA DMK R-BRZ F-AR K -k, LRA. AR, ik, LRK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

\
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i : : B —~

K 3A B A AR i

Name of Test Items Shock

RIS Before o _1%\35\ Jz After

“ o i b,
W5 | mphss | KE | ABOE| s
Sample M ass OCV Mass Other
I_No. _ /g IV /8 Event
01 | sy | 29132 | 3.3 oo | 10000 | o
002 o | o9414 | 334 0
003 U,*mffﬁﬁ 1 2. 9059 | 0 |
004 Undigaf*ged 2. 9‘& - |
005 Undi?higed O
I__006 Undi&iged -
007 L‘ndi%:&ged O )
L_?OS Unf]?l;ﬁ;:%‘gud -
_(B? _Unnliﬁiged -
010 . P | 3. 14 0
B | el st | 2 / 9091 / -
012 Bty 9. 9349 / 0
013 | vl Scnrma | 29208 |/ 0
it | pa et | 20080 / / 0. 02 / 0
015 W i vor A 2. 9561 / Y, / O
016 mmﬁfm] 2,_9_506 B / 4 0. 01 / O
017 Iz*f‘i}‘miﬁ_“ 2. 9432 / / m / 0
T R SR R /- / 0. 01
019 Fu]lajﬁ%ifiﬁirgml 2. 9391 / / | m / O
o0 | il | 20| /o | s o

&oi. L-iB V-IBA D-fRAR R—2KZL PRk 0-R k. LRA. LMK, LK. LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire. l
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= 3 - . —
Sy 5 KR B 2 AR YN
No._ - | Name of Test Items External short circuit
*:#fu%'g‘ #_‘;ﬂaﬂ%é #‘*uﬁrﬁfﬁ) ﬁ%iﬁ}i ﬁ%iﬂg ]
Sample No. Sample Status Max. Extem/aﬂéTemperature\ Erthear: Tt
AR TEH :
_001 Undischarged 60.5{
RIRm -
L_____??2_ Undischarged Ol 2 )
: AR JBH,
Voo Undischarged 00. 6 O
A TR,
wod Undischarged Bil. 1 B 0O
ATE
s Undischarged 64, 2 0O
ATEH n -
0o _Undischarged | 6051 0O
ATEH
— - o
AT H
Wi Undischarged 62. 6 0
AT
e Undischarged . 04. 1 0
ARIBH “peure o - e
wou Undischarged 02. 3 0
SEETHH
i 1_ Fully discharged 60. 2 O
56T, § 3 i "““T
b Fully discharged 0l. 9 0O
f iﬁ%ﬂtw
= = B
Jhéhﬁﬁﬂi
VS Fully discharged 02,2 0
~ SRR
firk Fully dlsFllarged oV 0O
SR AU
rs [Fully discharged 61 9 0
564 U
- ffully discharged 08. 7
::EAM
— i —
___?19 Fully dl%(‘hdfged 0l. 3
020 FEA T H g

| &E: D-fRAN R-%Z ]

[Fully discharged

F-A2 K O-Ffik. RAAK. TRZ,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

. ¥
»N

\ N
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- i . o - s - R EEE—
i) ; AP AR B L AR Ik
Name of Test Items Crush
¥ v ¥ g
CRWS kA M**g’fﬁﬁmji AL
Sample No. Sample Status e P Other Event

AT, —
021 Undischarged —
AR TB R,
/

023 AJTHH

Undischarged

AT

024 Undlachdrged

KA
Undischarged

ST
Fully discharged

56T
Fully discharged

/

/

/
e
DA T
ISRICT -

& O EC a

025

026

027

: SEAE
023 Fully discharged
030 T

Fully discharged

g g b This space intentionally left
AR5 blank

&iE: D-fRIR F-A2 K O-MHR. LAK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire. |

1

1....1-,_;_3-_._:‘-7-.._
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7 BRRE LA |
- Name of Test Items Forced discharge
RO R FE TR A H A3 %
Sample No. Sample Status Other Event
B 031 2 ullj;jlhfcrhdrged Y
052 g ullj; ﬁﬁi hjdrged U
033 Ful lj};rmijjfchiirgt d .
034 Full??i}?c?arged v
035 Ful lj;iilﬁsicthﬂar ged - é
L 036 Fully flt\lﬁsﬁc?drged v ‘
- 037 Ful 1:? %iﬁé{cr}{l_‘arged Y AREP—— Eé
038 I*ull?i:lﬁfcharged 5 £
B 039 Fullj}?%i}g{c?arged O
040 Full%%iffcﬁirged ?
LR 2 This spalceefti nbtlearlﬁ(ional ly

|

&iE: DR F-A2 K O- iR, A K.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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